

# CERTIFICATE

**Air Turquoise SA** has thoroughly tested the structural strength of the sample<sup>(\*)</sup> mentioned hereunder and certifies its conformity with all requirements defined by DGAC. The testing procedure has been achieved in accordance with the methodology of the standards EN 926-1:2015 & LTF NFL II-91/09 chapter 3.

*This certificate confirms that the hereunder sample<sup>(\*)</sup>, identified by its serial number<sup>(\*\*)</sup>, meets all requirements defined by DGAC.*

Manufacturer's name:	<b>Gin Gliders Inc</b>
Representative:	Gin Seok Song
Street:	2318-32, Baegok-daero, Mohyeon-myeon
Post code / place:	Cheoin-gu, Yongin-si, Gyeonggi-do
Country:	449-851 /South Korea
Sample name and size <sup>(*)</sup> :	<b>Pegasus 34</b>
Serial number <sup>(**)</sup> :	BF01-K7000768D
Date of inspection:	30.04.2016

## Shock loading test done at 1400 daN.

The sample had no visible damage that could prevent its airworthiness.



## Sustained loading test

The sample had been tested to 5.25 G of its maximum take-off load during 3 seconds.  
Max take-off load for this model: 371 kg

## Remark :

Villeneuve, 26.05.2016

Place and date of issue

  
Randi Eriksen